Publication No. |P 3420
Issue2

March 1995

PARTS LIST SUPPLEMENT
for the

Kodak MINILOADER 2 PLUS LOW VOLTAGE

c goofg E

Use this Publication for:-

MINILOADER 2 PlusLow Voltage Mode Stand-Alone (SV code 3419), MINILOADER 2 Plus Low Voltage Moddl M35-M
(SV code 3420) and MINILOADER 2 Plus Low Voltage Mode 480RA (SV code 3421).

W HEALTH SCIENCES DIVISION
|

© Kodak Ltd. 1995



PartsList IP 3420

THIS PARTS LIST SUPPLEMENT IS TO BE USED IN ASSOCIATION
WITH PUBLICATION IP3239, “PARTS LIST FOR THE KODAK
MINILOADER 2 PLUS” DATED DECEMBER 1992.

THIS PARTS LIST SUPPLEMENT ONLY CONTAINS PART NUMBERS OF
PARTS FOR THE KODAK MINILOADER 2 PLUS LOW VOLTAGE THAT
ARE NOT COMMON WITH THE ORIGINAL MINILOADER 2 PLUS.

CAUTION

oA Ths equipment includes parts and assemblies sengtive to damage from eectrogtatic
\‘, discharge. Use caution to prevent damage during al service procedures.

PLEASE NOTE

The information contained herein is based on the experience and knowledge
relating to the subject matter gained by Kodak Ltd. prior to publication.

No patent licence is granted by thisinformation.

Kodak reservesthe right to change this information without notice, and makes no warranty,
express or implied, with respect to this information. Kodak shall not be liable for any loss or
damage, including consequential or special damages, resulting from the use of thisinformation,
even if loss or damage is caused by Kodak's negligence or other faullt.

Please order by Part Number
MARCH 1995 Page IP 2 © KODAK LIMITED



PartsList IP 3420

CONTENTS
PAGE

PCB's, ENCODERS AND RIBBON CABLES 4

PCB 401 6

PCB 502 8

PCB 403 10
PCB 404 12
PCB 207 14
CASSETTE LID STOP 16
COMPRESSOR ASSY. 18
VACUUM PUMPS 20
CONVEYOR BELT MOTOR 22
MAGAZINE SUCKER BAR 24
CASSETTE SUCKER BAR 26
MAGAZINE CARRIAGE MOTOR 28
MAGAZINE CARRIAGE 30
CAM MOTOR 32
CAM DRIVE 34
TRANSFORMER 36
MAIN SWITCH AND TERMINAL BLOCK 38
PHOTOCELLS FC/7B & FC15 40
HUMIDITY FILTER AND RESERVOIR MOUNT 42
NUMERIC LISTING 44
ALPHABETIC LISTING 49
PUBLICATION CHANGE NOTICE 55

Please order by Part Number
MARCH 1995 Page IP 3 © KODAK LIMITED



PartsList

IP 3420

40 CHARACTER DISPLAY
X208

X209

CUSTOMER KEYPAD

LED BOARD X204 X203
X401 %202

PCB 404
X402 X205 X206

PCB 502

MOTCRS, PUMPS
STANDBY ETC.

OIS

| | I
X701 X112
PCB 207 X111

STEP—BY
—STEP

@/

X104 X110
X324 X102
MAGAZINE
PCB 405 ENCODER
T PCB 401 =1
X106
X321 \ X109
X301 to X320
X101 X103
L I —
PHOTOCELLS e
MICROSWITCHES ‘ ‘ ENCODER

MAG OPEN PC’S

Please order by Part Number

MARCH 1995 Page IP 4 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30026611 PCB 404, INDICATOR LAMPS

2 30026681 RIBBON CABLE, 10 WAY, PCB 502 TO PCB 404
3 30026408 CUSTOMER KEYPAD

4 30026610 PCB 502, DISPLAY

5 30026614 RIBBON CABLE, 26 WAY, PCB 502 TO PCB 401

6 30026608 PCB 207, DRIVER BOARD

7 30025248 POTENTIOMETER, MAGAZINE ENCODER, 10K + 2%
8 30026607 PCB 401, CPU

9 30026687 ENCODER, ABSOLUTE, WITH 90° CONNECTOR
10 30026613 RIBBON CABLE, 26 WAY, PCB 403 TO PCB 401
11 30026609 PCB 403, ESR KEYPAD AND PHOTOCELLS

12 30026612 RIBBON CABLE, 40 WAY, PCB 403 TO PCB 401

Please order by Part Number
MARCH 1995 Page IP 5 © KODAK LIMITED



PartsList IP 3420

(LI —
| — RRIO4
SO D rize U3 U112 [VERR!

CJcio 34100

U114 | |

[ =

Joi+ [mm[2RR} Jcnz

§—
G r—]
<

Tens 2 [T lurs

‘ U120 Ri28
™ RRI09 O

RR108
R120 !

.
cis
18 = Ol unse e —]
1 U124 U123 002 oy, o Ungz| U
Rz

i}

U131 U129
U130 R134
F:r uiso oo 2| |uize
& |uraz
i Ri3s X104

o - 0 uros —F—+—wm

ci32 f—
CO G130 [ gy CCIB 3

i Qo o143 [
w0 ree

U132 R145
| o QR

ut42 U141 R146 U133

o RE ﬂuwszx
U135~ fee

13 ﬂﬂ . 3
o0l I

® ®O®EG

S o |

kel
C143 c141 RR114
RISB
0oon g ——
claz  ci40 =
T ciso T ciao T cias o7 onas S RIE3
0000000000000
— | []66383883888%8 [ Jios nopo N
SWI101 Ciés X110
e /D102
e U145 0 —
[ Rig6 U143
[} R167 — & |~
) o — p—
11 H U148 — i« 7146
€153 €152 =
——
—

I RR118
|1 [ L
5] U149 ﬂ RRI21 — — —

10 0 e
T
U150

Foa 1156 c1s3 Omm LI
RR124

X113 B AR123
OO QOO0 O0O0OOCO0O0ROAO O
codooosoooodaso Aok ol | X112
/ —

o/ @

N
195 U154
Lo |

FL102

PCB 401

Please order by Part Number
MARCH 1995 Page IP 6 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO DESCRIPTION
1 30026640 INTEGRATED CIRCUIT, DISPLAY DRIVER, 5450
2 30025514 INTEGRATED CIRCUIT, BUFFER, 74HC273
3 30025515 INTEGRATED CIRCUIT, BUFFER, 74HC240
4 30025520 TRANSISTOR. NPN, BC547
5 30026628 INTEGRATED CIRCUIT, OPTO-ISOLATOR, TLP521-4
6 30025513 INTEGRATED CIRCUIT, QUAD-OR, 74HC32
7 30026631 INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7808
8 30025523 INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7805
9 30025591 FUSEHOLDER, PCB TYPE
30026688 FUSE, T3.15 AMP, 5 x 20 mm
10 30026641 INTEGRATED CIRCUIT, DUAL D FLIP-FLOP, 74HC74
11 30026670 INTEGRATED CIRCUIT, 74HCO00
12 30026618 INTEGRATED CIRCUIT, RESET GENERATOR, MAX695
13 30025592 INTEGRATED CIRCUIT, BUFFER, 74L.5244
14 30025505 INTEGRATED CIRCUIT, MICROPROCESSOR, 78C10
15 30025510 INTEGRATED CIRCUIT, MULTIPLEXER, 74HC139
16 30025508 INTEGRATED CIRCUIT, BUFFER, 74HC373
17 30026697 EPROM, P14 VAR 1, ENGLISH/GERMAN/ITALIAN/FRENCH
30026698 EPROM, P14 VAR 2, ENGLISH/SPANISH/PORTUGUESE/SWEDISH
30026699 EPROM, P14 VAR 3, ENGLISH/NORWEGIAN
30026700 EPROM, S1.4 VAR 1, ENGLISH/SWEDISH
18 30026669 INTEGRATED CIRCUIT, 74HC11
19 30026663 INTEGRATED CIRCUIT, TIMEKEEPING RAM, DALLAS DS1643
20 30025509 INTEGRATED CIRCUIT, MULTIPLEXER, 74HC138
21 30025673 INTEGRATED CIRCUIT, RS232
PCB 401
Please order by Part Number
MARCH 1995 Page IP 7 © KODAK LIMITED



PartsList IP 3420

X204
X208 ﬂ X205

X203

o0
X209 |88
o0

00000Q000000000000
00000000000000000

U202 U201

O—1

C—c21o0 g—c211

X206

o O

— c201

Tiomm -
U

X202

DIS201

PCB 502

Please order by Part Number
MARCH 1995 Page IP 8 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30025523 INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7805
30025517 INTEGRATED CIRCUIT, INVERTER, 74HC14
3 30025502 DISPLAY, FIP 40XL
PCB 502

Please order by Part Number
MARCH 1995 Page IP 9 © KODAK LIMITED



PartsList IP 3420

\ 1
DDD DD@DD DDD DDDDD DDD DD
O [ | [ OO as oo JZ'D Od ][} O )]} \
Tr—r {I—+ {IT—F A+ ‘Dj a~—r I I—*r I +dI—F

D333 D334 D335 D336 D337 D338 D339 D340 D341 D342

ICIONOIOIONOIHONONIOIIO

0 (| g oo gia o (] ] () ad g 0

—% — I— I— I iI— I iI—F I3 A%
D323 D324 D325 0326 D327 D328 D329 D330 D331 0332

[

X319

[o]e)olelelololololololelololosoln]
O0000000O00OBOOOO

X322 |() \OOOOO00000000 | 3| ios 1o rsss 0322 () swsos T spso E—
000000000000
o)

D321 Q
R341R342 R343R344 R345R346 R347R348 R349R350 R351R352 R353R354 R355R356 R357R358 R359R360 H B B

X323
[y SVI303_— SW301 X321
R361 R362
Oozm Drmz OD}‘\B QD314 QD315 QDzwa QDBW Qozwa Omm QDSZD DE U304 = oo
X302 X304 X308 X308 X310 X312 X314 X316 X318 X320 C304 8 8
Q00 [s]s]e] [e]e]e] Q00 [e]e)e] [e]e]e] cCCO O00 o000 000 OO0
D U303 —} o0
—F O O
R331 R332 R333 R334 R335 R336 R337 R338 R339 R340 €303 [ole]
R321 R322 R323 R324 R325 R326 R327 R328 R329 R330 8 8
- — 4 I {—r I I+ 1T D U302 —J 00
ooo| |[ooo]| |[ooo| |[ooo]| |[ooo]| 000 |[coO| [000O]| |[0OO| |[00O €302 88
X301 X305 X307 X309 X311 X313 X315 X317 X319
@ D30 2 O D303 O D304 O D305 Q D306 Q D307 Q D308 O D309 Q D310 DE u3o1 —J \
[t [E [E [t [E [L [E [t [E -

R303R304 R305R306 R307R308 RBOQRS/RSW’\RBWNEW}R}Mt R315R316 R317R318 R319R320

PCB 403

Please order by Part Number
MARCH 1995 Page IP 10 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30025574 PUSH-BUTTON

2 30025580 RESISTOR, 1/2 WATT, 100R

3 30025581 DIODE, 1N4148

4 30025654 SLIDE SWITCH

5 30026633 CONNECTOR, 40 POLE

6 30026634 CONNECTOR, 26 POLE

7 30025517 INTEGRATED CIRCUIT, INVERTER, 74HC14
8 30025571 RESISTOR, 1/4 WATT, 270R

9 30025655 POTENTIOMETER, MULTI-TURN. 100R
10 300225612 CONNECTOR, MALE, THREE PIN

11 30025575 LED, RED

PCB 403

Please order by Part Number
MARCH 1995 Page IP 11 © KODAK LIMITED



PartsList IP 3420

P
@_' D403
R406

X401

g R401 Q401

@@@E‘D

Ny B B
B @_ D402
x402| |Rrao3z| | @493
— @_ D401
4,—’7
R404

PCB 404

Please order by Part Number
MARCH 1995 Page IP 12 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30025563 RESISTOR, 1/4 WATT, 330R
2 30025520 TRANSISTOR, NPN, BC547
3 30025613 LED DISPLAY, RED

4 30025616 RESISTOR, 1/4 WATT, 33R
5 30025614 LED DISPLAY, ORANGE

6 30025615 LED DISPLAY, GREEN

PCB 404

Please order by Part Number
MARCH 1995 Page IP 13 © KODAK LIMITED



PartsList 1P 3420
4+
uor 0 28 w d7 k701
R702 C701
G F7
D701 T G702
u7o3[|U
Lre%ffscm \M Q703 Q702 F15
K702 -
r C704
Dos | | [urosll 6
¥ L R705
< o702 D Fz7
e M
K703 C}Rms&w 21
@@ r c708
R710 D
" gl Ll 14
C}RWQi‘DQ
u7i2 [T ¢710 I
- | .
@4
R?Zfiﬂw T X701
r C712 J— F5
u71s[|0
@ L
R?Z@Tgﬂs v717 F
r C714 Q709 Q708
Il -
2L
R5fé7ﬂs
oz & Cenlom -
G720l 3
2 Lr71g
R720 C717
] F13
Q C718 F/‘7
u723[] 0
o L2 18 —h
R722£‘19
r C720
[u726]0 F12 F19
@2 Lr723
—__1-R724 c721
U724 T+ ris U2
LJ F29
Q710
Q711
r3le712 F4
Q714 BR701
X703 Q715 F26
Q717
Q718
Q719 C729
o 0| c723 F23
1
R727 C724 @
:Io725 0722
[u728] D 021 c730
Forens | o728
BR702
[
e K704
Az
PCB 207 R730 F22
—— 1 p703
Please order by Part Number
MARCH 1995 Page IP 14 © KODAK LIMITED



PartsList

IP 3420

INTEGRATED CIRCUITS

U701 30026622
U702 30026620
U703 30026619
U704 30026621
U705 30026619
U706 30026620
U707 30026620
U708 30026619
U709 30026621
U710 30026619
U711 30026620
U712 30026622
U713 30026619
U714 30026620
U715 30026621
U716 30026619
U717 30026620
U718 30026619
U719 30026620
U720 30026619
U721 30026621
U722 30026620
U723 30026619
U724 30026622
U725 30026624
U726 30026619
U727 30026624
U728 30026619
U729 30026619
U730 30026623

TC4069 HEX INVERTER
HEF4502 STROBED HEX INV.
NES55 TIMER

CD4070 QUAD EXCLUSIVE OR
NES55 TIMER

HEF4502 STROBED HEX INV.
HEF4502 STROBED HEX INV.
NES55 TIMER

CD4070 QUAD EXCLUSIVE OR
NES55 TIMER

HEF4502 STROBED HEX INV.
TC4069 HEX INVERTER
NES55 TIMER

HEF4502 STROBED HEX INV.
CD4070 QUAD EXCLUSIVE OR
NES55 TIMER

HEF4502 STROBED HEX INV.
NES55 TIMER

HEF4502 STROBED HEX INV.
NES55 TIMER

CD4070 QUAD EXCLUSIVE OR
HEF4502 STROBED HEX INV.
NES55 TIMER

TC4069 HEX INVERTER

L272 MOTOR DRIVER

NES55 TIMER

L272 MOTOR DRIVER

NES55 TIMER

NES55 TIMER

CD4011QUAD 2 INPUT NAND

FUSES

F1 30025645 T4AMP, 5x20 mm
F2-F3 30026677 T315mA, 5x 20 mm
F4 30026689 TI1AMP, 5x20 mm
F5 30026664 MULTIFUSE, R-050
F6-F7 30026666 MULTIFUSE, R-250
F12-F13 30025645 T4AMP, 5x20 mm
F14 30025645 T4AMP, 5x20 mm
F15 30026666 MULTIFUSE, R-250
F17 30025645 T4AMP, 5x20 mm
F18-F20 30025645 T4AMP, 5x20 mm
F21 30026665 MULTIFUSE, R-135
F22 30025647 T6.3AMP, 5x 20 mm
F23 30025648 TI10AMP, 5x20 mm
F25 30026664 MULTIFUSE, R-050
F26 30026689 TI1AMP, 5x20 mm
F27 EMPTY

F28 EMPTY

F29 30025645 T4AMP, 5x20 mm
DIODES

D701-D703 30025522  1N4007
BR701-BR702 30025525 BRIDGE, 25 AMP

TRANSISTORS

Q701 30025520
Q702-Q703 30026625
Q704-Q705 30025520
Q707-Q708 30026625
Q710-Q721 30026626
Q722 30025520

RELAYS
K701 30025541

K702-K703 30026627
K704 30025544

BC547, NPN

MPM3002 MOTOR DRV.
BC547, NPN

MPM3002 MOTOR DRV.
BUZ10, MOSFET

BC547, NPN

GZ10,12VOLT COIL
ESA00112, 12 VOLT COIL
LY2,12VOLT COIL

PCB 207

MARCH 1995

Please order by Part Number
Page IP 15

© KODAK LIMITED



PartsList IP 3420

CASSETTE LID STOP

211

Please order by Part Number
MARCH 1995 Page IP 16 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO

DESCRIPTION

30026431 CASSETTE LID STOP ASSEMBLY COMPLETE
1 30026427 GUIDE, SIZE 24 x 30
2 30026426 GUIDE, SIZES8x 10 & 18 x 24
3 30015568 WASHER, FLAT, M3
4 30015693 SCREW, HEX-HEADED, M3 x 10
5 30026425 SUPPORT, CASSETTE LID STOP
6 30026430 PIN, CASSETTE LID STOP
7 30015548 SCREW, CROSS-HEADED, M3 x 6
8 30025267 “E” CLIP, 3 mm
9 30026433 WASHER, CASSETTE LID SPRING RETAINING
10 30026428 SPRING, CASSETTE LID STOP
CASSETTE LID STOP
Please order by Part Number
MARCH 1995 Page IP 17 © KODAK LIMITED



PartsList IP 3420

o COMPRESSOR ASSEMBLY

Please order by Part Number
MARCH 1995 Page IP 18 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30025245 COMPRESSOR ASSY., 24 VOLT
2 30025852 NUT, SHOULDER, M4
3 30025821 MOUNTING, ANTI-VIBRATION, 15 mm
4 30015560 NOT SHOWN - SCREW, CROSS HEAD, COUNTERSUNK, M4 x 6
5 30026366 SUPPORT, COMPRESSOR MOTOR
6 30015684 NOT SHOWN - SCREW, CROSS HEAD, COUNTERSUNK, M4 x 16
7 30015564 NUT, M4
8 30025818 WASHER, M4 INTERNAL, M12 EXTERNAL
9 30026193 WASHER, RUBBER
10 30015633 NUT, NYLOCK, M4
COMPRESSOR ASSEMBLY

Please order by Part Number
MARCH 1995 Page IP 19 © KODAK LIMITED



PartsList IP 3420

VACUUM PUMPS

20B/7

Please order by Part Number
MARCH 1995 Page IP 20 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30015564 NUT, M4

2 30015669 WASHER, TOOTHED, M4

3 30025821 MOUNTING, ANTI-VIBRATION, 15 mm
4 30025247 SUPPORT, VACUUM PUMP

5 30025116 SCREW, COUNTERSUNK, M4 x 8

6 30015605 REPAIR KIT, VACUUM PUMP

7 30025246 VACUUM PUMP, 12 VOLT

VACUUM PUMPS

Please order by Part Number
MARCH 1995 Page IP 21 © KODAK LIMITED



PartsList IP 3420

22/2

CONVEYOR BELT MOTOR

Please order by Part Number
MARCH 1995 Page IP 22 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO

DESCRIPTION

1 30026696 MOTOR AND GEARBOX, 12 VOLT
2 30015570 WASHER, FLAT, M5
3 30015541 SCREW, HEX-HEADED, M5 x 10
4 30015564 NUT, M4
5 30015569 WASHER, FLAT, M4
6 30015561 SCREW, CROSS-HEADED, COUNTERSUNK, M4 x 10
7 30025242 CIRCLIP
8 30025240 KEY, WOODRUFF, 3x 3.7
9 30026361 SUPPORT, CONVEYOR BELT MOTOR
10 30025837 SCREW, GRUB, FLAT TIP, M5 x 10
11 30026357 HUB, CONVEYOR BELT MOTOR
12 30026356 SPROCKET, CARRIAGE AND BELT MOTORS
13 30015537 SCREW, HEX-HEADED, M4 x 10
14 30015544 SCREW, HEX-HEADED, M6 x 10
CONVEYOR BELT MOTOR
Please order by Part Number
MARCH 1995 Page IP 23 © KODAK LIMITED



PartsList IP 3420

23AB/9

MAGAZINE SUCKER BAR

Please order by Part Number
MARCH 1995 Page IP 24 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO

DESCRIPTION

30026387 MAGAZINE SUCKER BAR ASSEMBLY
1 30026385 MAGAZINE SUCKER BAR
2 30015564 NUT, M4
3 30015569 WASHER, FLAT, M4
4 30026386 BRACKET, MAGAZINE SUCKER BAR
5 30015589 TUBE, FLEXIBLE, 5 x 3 mm (ORDER BY METRE)
6 30026390 SPIGOT, SUCKER
7 30012389 SUCKER, WITHOUT “O” RING
8 30026393 CONNECTOR, SUCKER
9 30015536 SCREW, HEX-HEADED, M4 x 8
10 30026391 SPIGOT, SUCKER
11 30012390 SUCKER, WITH “O” RING
12 30015574 SCREW, GRUB, FLAT TIP, M5 x5
13 30015588 “O” RING SEAL, MAGAZINE SUCKER BAR
14 30015526 CIRCLIP,E 10

MAGAZINE SUCKER BAR
Please order by Part Number

MARCH 1995 Page IP 25 © KODAK LIMITED



IP 3420

PartsList

23AB/11

CASSETTE SUCKER BAR

Please order by Part Number

© KODAK LIMITED

Page IP 26

MARCH 1995



Parts List IP 3420
KEY PART NO DESCRIPTION
30026403 CASSETTE SUCKER BAR, COMPLETE ASSEMBLY
1 30026395 LEVER, CASSETTE SUCKER BAR
2 30026401 COLLAR, CASSETTE SUCKER BAR
3 30025121 SCREW, GRUB, FLAT TIP, M3 x4
4 30015611 SCREW, HEX-HEADED, M3 x 6
5 30026398 SPRING, LEAF, CASSETTE SUCKER BAR
6 30025105 SCREW, HEX-HEADED, M3 x 4.5
7 30015568 WASHER, FLAT, M3
8 30026400 SPRING, COIL, CASSETTE SUCKER BAR
9 30025120 NUT, AUTOLOCK, M3
10 30015563 NUT, M3
11 30026397 BRACKET, CASSETTE SUCKER BAR
12 30025265 SCREW, SOCKET HEADED, M3 x 12
13 30026399 SPRING, TORSION, CASSETTE SUCKER BAR
14 30015550 SCREW, CROSS HEADED, M3 x 10
15 30026396 BLOCK, CASSETTE SUCKER BAR
16 30026391 SPIGOT, SUCKER
17 30026392 SPIGOT, SUCKER
18 30026389 SUCKER BAR, 24 x 30, CASSETTE
19 30025811 SCREW, HEX-HEADED, M3 x 6
20 30025249 HINGE, CASSETTE SUCKER BAR
21 30026388 SUCKER BAR, 18 x 24, CASSETTE
22 30015589 TUBE, FLEXIBLE, 5 x 3 mm (ORDER BY METRE)
23 30026390 SPIGOT, SUCKER
24 30012389 SUCKER, WITHOUT “O” RING
25 30025168 NUT, THIN, M3
26 30015556 SCREW, CROSS HEADED, COUNTERSUNK, M3 x 6
27 30015536 SCREW, HEX-HEADED, M4 x 8
28 30015569 WASHER, FLAT, M4
29 30015580 SCREW, CROSS HEADED, M4 x 8, NYLON
30 30015564 NUT, M4
31 30025254 CLAMP, PIPE
32 30025103 SCREW, SOCKET HEADED, M5 x 16
33 30015570 WASHER, FLAT, M5
34 30015648 NUT, NYLOCK, M5
35 30026402 CONNECTOR, CASSETTE SUCKER BAR
36 30026394 SUPPORT, CASSETTE SUCKER BAR
37 30015574 SCREW, GRUB, FLAT TIP, M5 x5
CASSETTE SUCKER BAR
Please order by Part Number
MARCH 1995 Page IP 27 © KODAK LIMITED



PartsList IP 3420

23C/2

MAGAZINE CARRIAGE MOTOR

Please order by Part Number
MARCH 1995 Page IP 28 © KODAK LIMITED



Parts List IP 3420

KEY PART NO DESCRIPTION

1 30015536 SCREW, HEX-HEADED, M4 x 8

2 30026373 PLATE, CARRIAGE CONTROL

3 30026374 STOP, CARRIAGE CONTROL

4 30026371 TOOTH, CARRIAGE CONTROL

5 30015539 SCREW, HEX-HEADED, M4 x 16

6 30015569 WASHER, FLAT, M4

7 30015529 CIRCLIP, 1 26

8 30026372 FLANGE, CARRIAGE CONTROL

9 30015511 BEARING, ROLLER, 10x 26 x 8

10 30015526 CIRCLIP,E 10

11 30015564 NUT, M4

12 30025884 WIRE, GROUND, DOUBLE

13 30025134 CHAIN, SINGLE, 8 x 3 ASSEMBLY

14 30015508 LINK, CONNECTING, COMPLETE

15 30015544 SCREW, HEX-HEADED, M6 x 10

16 30025837 SCREW, GRUB, FLAT TIP, M5 x 10

17 30015537 SCREW, HEX-HEADED, M4 x 10

18 30026356 SPROCKET, CARRIAGE AND BELT MOTORS

19 30026360 SUPPORT, CARRIAGE MOTOR

20 30015570 WASHER, FLAT, M5

21 30015541 SCREW, HEX-HEADED, M5 x 10

22 30025240 KEY, WOODRUFF, 3x 3.7

23 30026696 MOTOR, 12 VOLT, WITH GEARBOX

24 30025242 CIRCLIP

25 30015561 SCREW, CROSS HEADED, COUNTERSUNK, M4 x 10

26 30023127 SPROCKET, MAGAZINE CARRIAGE DRIVE

MAGAZINE CARRIAGE MOTOR

Please order by Part Number

MARCH 1995 Page IP 29 © KODAK LIMITED



IP 3420

PartsList

23C/3
23Cl4

MAGAZINE CARRIAGE

Please order by Part Number

© KODAK LIMITED

Page IP 30

MARCH 1995



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30023165 SPROCKET, MAGAZINE CARRIAGE DRIVE
2 30026380 ACTUATOR, MAGAZINE CONTROL
3 30025243 CHAIN, DUPLEX, ASSEMBLY
4 30015619 SCREW, GRUB, FLAT TIP, M4 x 10
5 30026381 BRACKET, MAGAZINE ENCODER
6 30023132 SPROCKET, MAGAZINE ENCODER DRIVE
7 30025158 LINK, CONNECTING, DUPLEX, COMPLETE
8 30025160 LINK, OFFSET, DUPLEX
9 30015569 WASHER, FLAT, M4
10 30025268 SCREW, SOCKET HEADED, M4 x 14
11 30026378 GEAR, MAGAZINE ENCODER
12 30026379 WASHER, MAGAZINE ENCODER
13 30015633 NUT, NYLOCK, M4
14 30025248 POTENTIOMETER, MAGAZINE ENCODER, 10K + 2%
15 30026377 GEAR, MAGAZINE ENCODER, LARGE
16 30026382 LINK, ACTUATOR ATTACHMENT
17 30023176 CATCH, LOWER MAGAZINE CARRIAGE
18 30015561 SCREW, CROSS HEADED, COUNTERSUNK, M4 x 10
19 30015573 SCREW, GRUB, FLAT TIP, M4 x 4
20 30025264 RIVET, 4 mm
21 30015537 SCREW, HEX-HEADED, M4 x 10
22 30023105 PIN, BEARING
23 30015502 BEARING, ROLLER, 6x19x6
24 30026375 BUSH, CARRIAGE CONTROL
25 30026376 PLATE, CARRIAGE CONTROL
26 30026369 SPRING, CARRIAGE CONTROL
27 30026367 LEVER, CARRIAGE CONTROL
MAGAZINE CARRIAGE

Please order by Part Number
MARCH 1995 Page IP 31 © KODAK LIMITED



IP 3420

PartsList

24/3

CAM MOTOR

Please order by Part Number

© KODAK LIMITED

Page IP 32

MARCH 1995



PartsList

IP 3420

KEY PART NO

DESCRIPTION

1 30025148 SCREW, HEX-HEADED, M6 x 12
2 30015571 WASHER, FLAT, M6
3 30025883 WIRE, GROUND, SINGLE
4 30025250 MOTOR, CAM, COMPLETE
5 30015518 WASHER, SPRING, PRE-LOADING
6 30015544 SCREW, HEX-HEADED, M6 x 10
7 30015587 BALL BEARING, 1/8" DIAMETER
8 30026363 CLUTCH ASSEMBLY, CAM MOTOR
9 30026362 SPROCKET ASSEMBLY, CAM MOTOR
10 30026365 ADJUSTER, CAM MOTOR CLUTCH
11 30025153 NUT, SELF-LOCKING, M4
12 30015564 NUT, M4
13 30025253 SCREW, GRUB, FLAT TIP, M4 x 30
14 30015573 SCREW, GRUB, FLAT TIP, M4 x 4
15 30015581 WASHER, NYLON, 10x16x 1.5
16 30026359 SUPPORT, CAM MOTOR
17 30026364 HUB, CAM MOTOR
18 30025242 CIRCLIP
19 30025240 KEY, WOODRUFF, 3x 3.7
CAM MOTOR
Please order by Part Number
MARCH 1995 Page IP 33 © KODAK LIMITED



PartsList IP 3420

24/4

CAM DRIVE

Please order by Part Number
MARCH 1995 Page IP 34 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30024122 CAM, CASSETTE OPENING

2 30025122 KEY, 5x5 x40 mm

3 30015577 SCREW, GRUB, FLAT TIP, M6 x 10

4 30015533 SCREW, SOCKET HEADED, M6 x 10

5 30015508 LINK, CONNECTING, ASSEMBLY

6 30024117 FLANGE

7 30025132 BEARING, 15x35x 11

8 30025111 SCREW, HEX-HEADED, M5 x 20

9 30025244 CHAIN, SINGLE, CAM MOTOR DRIVE
10 30026355 SPROCKET, CAMSHAFT

CAM DRIVE

Please order by Part Number
MARCH 1995 Page IP 35 © KODAK LIMITED



PartsList IP 3420

TRANSFORMER

Please order by Part Number
MARCH 1995 Page IP 36 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO

DESCRIPTION

1 30015626 WASHER, LARGE, M5 x 14 DIAMETER

2 30015669 WASHER, STAR, M4

3 30015564 NUT, M4

4 30026602 SEPARATOR, CONNECTOR BLOCK

5 30026601 CONNECTOR BLOCK. INDIVIDUAL SEGMENT

6 30026414 LABEL, VOLTAGE (NOT SHOWN)

7 30026415 LABEL, H.P. (NOT SHOWN)

8 30026411 INSULATION STRIP, TRANSFORMER

9 30026600 TRANSFORMER

10 30025140 WASHER, STAR, DISHED

11 30015562 SCREW, CROSS HEADED, COUNTERSUNK, M4 x 12
TRANSFORMER

Please order by Part Number
MARCH 1995 Page IP 37 © KODAK LIMITED



PartsList IP 3420

208/6 MAIN SWITCH AND TERMINAL BLOCK

Please order by Part Number
MARCH 1995 Page IP 38 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO

DESCRIPTION

1 30015625 SCREW, COUNTERSUNK, 6 UNC x 1/4™"

2 30015569 WASHER, FLAT, M4

3 30015537 SCREW, HEX-HEADED, M4 x 10

4 30015564 NUT, M4

5} 30026352 PLATE

6 30026351 BRACKET, MAIN CIRCUIT BREAKER

7 30026353 SUPPORT, MAIN CIRCUIT BREAKER

8 30025256 CIRCUIT BREAKER, 10 AMP

9 30015697 FASTON, 6.3 mm

10 30015847 SWITCH, LID INTERLOCK

11 30026350 ELECTRICAL BOX

12 30026682 VARISTOR, SIEMENS, S14K275

13 30020174 LABEL, LIVE, NEUTRAL & GROUND

14 30015551 SCREW, CROSS-HEADED, M3 x 12

15 30026616 EMI FILTER, ARCTRONICS

16 30015548 SCREW, CROSS-HEADED, M3 x 6

17 30026601 CONNECTOR BLOCK (ORDER BY UNIT)

18 30026602 SEPARATOR, CONNECTOR BLOCK (ORDER BY UNIT)

19 30015563 NUT, M3

20 30015568 WASHER, FLAT, M3

21 30026407 COVER PLATE, MAIN CIRCUIT BREAKER

22 30015682 SCREW, HEX-HEADED, M3 x 8

23 30026354 PROTECTION, MAIN CIRCUIT BREAKER
MAIN SWITCH AND TERMINAL BLOCK
Please order by Part Number

MARCH 1995 Page IP 39 © KODAK LIMITED



PartsList IP 3420

20A/4 PHOTOCELLS FC7B & FC15

Please order by Part Number
MARCH 1995 Page IP 40 © KODAK LIMITED



PartsList

IP 3420

KEY PART NO

DESCRIPTION

1 30026437 PHOTOCELL FC7B, COMPLETE ASSEMBLY
2 30026694 TRIMMER, VERTICAL, 500R
3 30026695 PCB, TRIMMER FC7/7B, INCLUDING CABLE & CONNECTOR
4 30026435 PHOTOCELL FC7B
5 30015680 PILLAR, M4 x 40
6 30026436 SUPPORT, SENSOR FC7B
7 30026434 SUPPORT, FC7B
8 30026209 PLATE, TREADED, PHOTOCELL MOUNTING
9 30025898 PHOTOCELL, FC15 ONLY
10 30026269 SUPPORT, PHOTOCELL FC15
11 30015558 SCREW, CROSS-HEADED, COUNTERSUNK, M3 x 12
12 30026409 LABEL, MAIN CIRCUIT BREAKER
13 30026408 CUSTOMER KEYPAD
PHOTOCELLS FC7B & FC15
Please order by Part Number
MARCH 1995 Page IP 41 © KODAK LIMITED



PartsList IP 3420

HUMIDITY FILTER AND RESERVOIR MOUNT

20A/5

Please order by Part Number
MARCH 1995 Page IP 42 © KODAK LIMITED



PartsList IP 3420

KEY PART NO DESCRIPTION

1 30026440 MOISTURE FILTER (COMPLETE)

2 30015591 CONNECTOR, 5/3mm TUBE TO 1/8" BSP

3 30025270 "O" RING, MOISTURE FILTER

4 30015561 SCREW, CROSS-HEADED, COUNTERSUNK, M4 x 10
5 30015564 NUT, M4

6 30026420 SUPPORT, PRESSURE RESERVOIR

HUMIDITY FILTER AND RESERVOIR MOUNT

Please order by Part Number
MARCH 1995 Page IP 43 © KODAK LIMITED



NUMERIC LISTING

Parts List IP 3420
PART NO. DESCRIPTION PAGE
30012389  SUCKER, WITHOUT “O” RING 25,27
30012390  SUCKER, WITH “O” RING 25
30015502  BEARING, ROLLER, 6 x 19X 6 31
30015508  LINK, CONNECTING, ASSEMBLY 29
30015508  LINK, CONNECTING, COMPLETE 35
30015511  BEARING, ROLLER, 10 x 26 X 8 29
30015518  WASHER, SPRING, PRE-LOADING 33
30015526  CIRCLIP, E 10 25,29
30015529  CIRCLIP, | 26 29
30015533  SCREW, SOCKET HEADED, M6 x 10 35
30015536  SCREW, HEX-HEADED, M4 x 8 25,27,29
30015537  SCREW, HEX-HEADED, M4 x 10 23,29,31,39
30015539  SCREW, HEX-HEADED, M4 x 16 29
30015541  SCREW, HEX-HEADED, M5 x 10 23,29
30015544  SCREW, HEX-HEADED, M6 x 10 23,29,33
30015548  SCREW, CROSS-HEADED, M3 x 6 17,39
30015550  SCREW, CROSS HEADED, M3 x 10 27
30015551  SCREW, CROSS-HEADED, M3 x 12 39
30015556  SCREW, CROSS HEADED, COUNTERSUNK, M3 x 6 27
30015558  SCREW, CROSS-HEADED, COUNTERSUNK, M3 x 12 41
30015560  SCREW, CROSS HEADED, COUNTERSUNK, M4 x 6 19
30015561  SCREW, CROSS-HEADED, COUNTERSUNK, M4 x 10 23,29,31,43
30015562  SCREW, CROSS HEADED, COUNTERSUNK, M4 x 12 37
30015563  NUT, M3 27,39
30015564  NUT, M4 19,21,23,25,27,29,
33,37,39,43
30015568  WASHER, FLAT, M3 17,27,39
30015569  WASHER, FLAT, M4 23,25,27,29,31,39
30015570  WASHER, FLAT, M5 23,27,29
30015571  WASHER, FLAT, M6 33
30015573  SCREW, GRUB, FLAT TIP, M4 x 4 31,33
30015574  SCREW, GRUB, FLAT TIP, M5 x 5 25,27
30015577  SCREW, GRUB, FLAT TIP, M6 x 10 35
30015580  SCREW, CROSS HEADED, M4 x 8, NYLON 27
30015581  WASHER, NYLON, 10 x 16 x 1.5 33
30015587  BALL BEARING, 1/8" DIAMETER 33
30015588 O RING SEAL, MAGAZINE SUCKER BAR 25, 27
30015589  TUBE, FLEXIBLE, 5 x 3 mm (ORDER BY METRE) 25
30015591  CONNECTOR, 5/3 mm TUBE TO 1/8" BSP 43
30015605  REPAIR KIT, VACUUM PUMP 21
30015611  SCREW, HEX-HEADED, M3 x 6 27
30015619  SCREW, GRUB, FLAT TIP, M4 x 10 31
30015625  SCREW, COUNTERSUNK, 6 UNC x 1/4" 39
30015626 ~ WASHER, LARGE, M5 x 14 DIAMETER 37
30015633  NUT, NYLOCK, M4 19,31
30015648  NUT, NYLOCK, M5 27
30015669 ~ WASHER, TOOTHED, M4 21,37
30015680  PILLAR, M4 x 40 41
30015682  SCREW, HEX-HEADED, M3 x 8 39
30015684  SCREW, CROSS HEADED, COUNTERSUNK, M4 x 16 19
30015693  SCREW, HEX-HEADED, M3 x 10 17
Please order by Part Number
MARCH 1995 Page IP 44 © KODAK LIMITED



NUMERIC LISTING

Parts List 1P 3420
PART NO. DESCRIPTION PAGE
30015697 FASTON, 6.3 mm 39
30015847 SWITCH, LID INTERLOCK 39
30020174 LABEL, LIVE, NEUTRAL & GROUND 39
30023105 PIN, BEARING 31
30023127 SPROCKET, MAGAZINE CARRIAGE DRIVE 29
30023132 SPROCKET, MAGAZINE ENCODER DRIVE 31
30023165 SPROCKET, MAGAZINE CARRIAGE DRIVE 31
30023176 CATCH, LOWER MAGAZINE CARRIAGE 31
30024117 FLANGE 35
30024122 CAM, CASSETTE OPENING 35
30025103 SCREW, SOCKET HEADED, M5 x 16 27
30025105 SCREW, HEX-HEADED, M3 x 4.5 27
30025111 SCREW, HEX-HEADED, M5 x 20 35
30025116 SCREW, COUNTERSUNK, M4 x 8 21
30025120 NUT, AUTOLOCK, M3 27
30025121 SCREW, GRUB, FLAT TIP, M3 x 4 27
30025122 KEY, 5 x5 x40 mm 35
30025132 BEARING, 15x 35x 11 35
30025134 CHAIN, SINGLE, 8 x 3 ASSEMBLY 29
30025140 WASHER, STAR, DISHED 37
30025148 SCREW, HEX-HEADED, M6 x 12 33
30025153 NUT, SELF-LOCKING, M4 33
30025158 LINK, CONNECTING, DUPLEX, COMPLETE 31
30025160 LINK, OFFSET, DUPLEX 31
30025168 NUT, THIN, M3 27
30025240 KEY, WOODRUFF, 3 x 3.7 23,29,33
30025242 CIRCLIP 23,29,33
30025243 CHAIN, DUPLEX, ASSEMBLY 31
30025244 CHAIN, SINGLE, CAM MOTOR DRIVE 35
30025245 COMPRESSOR ASSY., 24 VOLT 19
30025246  VACUUM PUMP, 12 VOLT 21
30025247 SUPPORT, VACUUM PUMP 21
30025248 POTENTIOMETER, MAGAZINE ENCODER, 10K + 2% 531
30025249 HINGE, CASSETTE SUCKER BAR 27
30025250 MOTOR, CAM, COMPLETE 33
30025253 SCREW, GRUB, FLAT TIP, M4 x 30 33
30025254 CLAMP, PIPE 27
30025256 CIRCUIT BREAKER, 10 AMP 39
30025264 RIVET, 4 mm 31
30025265 SCREW, SOCKET HEADED, M3 x 12 27
30025267 "E” CLIP, 3 mm 17
30025268 SCREW, SOCKET HEADED, M4 x 14 31
30025270 "O" RING, MOISTURE FILTER 43
30025502 DISPLAY, FIP 40XL 9
30025505 INTEGRATED CIRCUIT, MICROPROCESSOR, 78C10 7
30025508 INTEGRATED CIRCUIT, BUFFER, 74HC373 7
30025509 INTEGRATED CIRCUIT, MULTIPLEXER, 74HC138 7
30025510 INTEGRATED CIRCUIT, MULTIPLEXER, 74HC139 7
30025513 INTEGRATED CIRCUIT, QUAD-OR, 74HC32 7
30025514 INTEGRATED CIRCUIT, BUFFER, 74HC273 7
30025515 INTEGRATED CIRCUIT, BUFFER, 74HC240 7

Please order by Part Number

MARCH 1995 Page IP 45

© KODAK LIMITED



Parts List NUMERIC LISTING IP 3420
PART NO. DESCRIPTION PAGE
30025517  INTEGRATED CIRCUIT, INVERTER, 74HC14 9,11
30025520 TRANSISTOR. NPN, BC547 7,13,15
30025522  DIODE, 1N4007 15
30025523  INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7805 7.9
30025525  BRIDGE, 25 AMP 15
30025541  RELAY, GZ10, 12 VOLT COIL 15
30025544  RELAY, LY2, 12 VOLT COIL 15
30025563  RESISTOR, 1/4 WATT, 330R 13
30025571  RESISTOR, 1/4 WATT, 270R 11
30025574  PUSH-BUTTON 11
30025575  LED, RED 11
30025580 RESISTOR, 1/2 WATT, 100R 11
30025581  DIODE, 1N4148 11
30025591 FUSEHOLDER, PCB TYPE 7
30025592  INTEGRATED CIRCUIT, BUFFER, 74LS244 7
30025612 CONNECTOR, MALE, THREE PIN 11
30025613  LED DISPLAY, RED 13
30025614  LED DISPLAY, ORANGE 13
30025615 LED DISPLAY, GREEN 13
30025616  RESISTOR, 1/4 WATT, 33R 13
30025645  FUSE, T4AMP, 5 x 20 mm 15
30025647  FUSE, T6.3AMP, 5 x 20 mm 15
30025648  FUSE, T10AMP, 5 x 20 mm 15
30025654  SLIDE SWITCH 11
30025655 POTENTIOMETER, MULTI-TURN. 100R 11
30025673  INTEGRATED CIRCUIT, RS232 7
30025811 SCREW, HEX-HEADED, M3 x 6 27
30025818  WASHER, M4 INTERNAL, M12 EXTERNAL 19
30025821  MOUNTING, ANTI-VIBRATION, 15 mm 19,21
30025837 SCREW, GRUB, FLAT TIP, M5 x 10 23,29
30025852  NUT, SHOULDER, M4 19
30025883  WIRE, GROUND, SINGLE 33
30025884  WIRE, GROUND, DOUBLE 29
30025898 PHOTOCELL, FC15 ONLY 41
30026193 WASHER, RUBBER 19
30026209  PLATE, THREADED, PHOTOCELL MOUNTING 41
30026269  SUPPORT, PHOTOCELL FC15 41
30026350 ELECTRICAL BOX 39
30026351 BRACKET, MAIN CIRCUIT BREAKER 39
30026352  PLATE 39
30026353  SUPPORT, MAIN CIRCUIT BREAKER 39
30026354 PROTECTION, MAIN CIRCUIT BREAKER 39
30026355 SPROCKET, CAMSHAFT 35
30026356 SPROCKET, CARRIAGE AND BELT MOTORS 23,29
30026357 HUB, CONVEYOR BELT MOTOR 23
30026359  SUPPORT, CAM MOTOR 33
30026360 SUPPORT, CARRIAGE MOTOR 29
30026361 SUPPORT, CONVEYOR BELT MOTOR 23
30026362 SPROCKET ASSEMBLY, CAM MOTOR 33
30026363 CLUTCH ASSEMBLY, CAM MOTOR 33
30026364 HUB, CAM MOTOR 33
Please order by Part Number
MARCH 1995 Page IP 46 © KODAK LIMITED



PartsList NUMERIC LISTING P 3420
PART NO. DESCRIPTION PAGE
30026365  ADJUSTER, CAM MOTOR CLUTCH 33
30026366 SUPPORT, COMPRESSOR MOTOR 19
30026367 LEVER, CARRIAGE CONTROL 31
30026369 SPRING, CARRIAGE CONTROL 31
30026371 TOOTH, CARRIAGE CONTROL 29
30026372 FLANGE, CARRIAGE CONTROL 29
30026373 PLATE, CARRIAGE CONTROL 29
30026374 STOP, CARRIAGE CONTROL 29
30026375 BUSH, CARRIAGE CONTROL 31
30026376 PLATE, CARRIAGE CONTROL 31
30026377 GEAR, MAGAZINE ENCODER, LARGE 31
30026378 GEAR, MAGAZINE ENCODER 31
30026379  WASHER, MAGAZINE ENCODER 31
30026380 ACTUATOR, MAGAZINE CONTROL 31
30026381 BRACKET, MAGAZINE ENCODER 31
30026382 LINK, ACTUATOR ATTACHMENT 31
30026385 MAGAZINE SUCKER BAR 25
30026386 BRACKET, MAGAZINE SUCKER BAR 25
30026387 MAGAZINE SUCKER BAR ASSEMBLY 25
30026388 SUCKER BAR, 18 x 24, CASSETTE 27
30026389 SUCKER BAR, 24 x 30, CASSETTE 27
30026390 SPIGOT, SUCKER 25,27
30026391 SPIGOT, SUCKER 25,27
30026392 SPIGOT, SUCKER 27
30026393 CONNECTOR, SUCKER 25
30026394 SUPPORT, CASSETTE SUCKER BAR 27
30026395 LEVER, CASSETTE SUCKER BAR 27
30026396 BLOCK, CASSETTE SUCKER BAR 27
30026397 BRACKET, CASSETTE SUCKER BAR 27
30026398 SPRING, LEAF, CASSETTE SUCKER BAR 27
30026399 SPRING, TORSION, CASSETTE SUCKER BAR 27
30026400 SPRING, COIL, CASSETTE SUCKER BAR 27
30026401 COLLAR, CASSETTE SUCKER BAR 27
30026402 CONNECTOR, CASSETTE SUCKER BAR 27
30026403 CASSETTE SUCKER BAR, COMPLETE ASSEMBLY 27
30026407 COVER PLATE, MAIN CIRCUIT BREAKER 39
30026408 CUSTOMER KEYPAD 541
30026409 LABEL, MAIN CIRCUIT BREAKER 41
30026411 INSULATION STRIP, TRANSFORMER 37
30026414 LABEL, VOLTAGE 37
30026415 LABEL, H.P. 37
30026420 SUPPORT, PRESSUR RESERVOIR 43
30026425 SUPPORT, CASSETTE LID STOP 17
30026426 GUIDE, SIZES8x 10 & 18 x 24 17
30026427 GUIDE, SIZE 24 x 30 17
30026428 SPRING, CASSETTE LID STOP 17
30026430 PIN, CASSETTE LID STOP 17
30026431 CASSETTE LID STOP ASSEMBLY COMPLETE 17
30026433  WASHER, CASSETTE LID SPRING RETAINING 17
30026434 SUPPORT, FC7B 41
30026435 PHOTOCELL FC7B 41

Please order by Part Number

MARCH 1995 Page IP 47

© KODAK LIMITED



PartsList NUMERIC LISTING IP 3420
PART NO. DESCRIPTION PAGE
30026436 SUPPORT, SENSOR FC7B 41
30026437 PHOTOCELL FC7B, COMPLETE ASSEMBLY 41
30026440 MOISTURE FILTER (COMPLETE) 43
30026600 TRANSFORMER 37
30026601 CONNECTOR BLOCK (ORDER BY UNIT) 37,39
30026602 SEPARATOR, CONNECTOR BLOCK (ORDER BY UNIT) 37,39
30026607 PCB 401, CPU 5
30026608 PCB 207, DRIVER BOARD 5
30026609 PCB 403, ESR KEYPAD AND PHOTOCELLS 5
30026610 PCB 502, DISPLAY 5
30026611 PCB 404, INDICATOR LAMPS 5
30026612 RIBBON CABLE, 40 WAY, PCB 403 TO PCB 401 5
30026613 RIBBON CABLE, 26 WAY, PCB 403 TO PCB 401 5
30026614 RIBBON CABLE, 26 WAY, PCB 502 TO PCB 401 5
30026616 EMI FILTER, ARCTRONICS 39
30026618 INTEGRATED CIRCUIT, RESET GENERATOR, MAX695 7
30026619 INTEGRATED CIRCUIT, NE555 TIMER 15
30026620 INTEGRATED CIRCUIT, HEF4502 STROBED HEX INV. 15
30026621 INTEGRATED CIRCUIT, CD4070 QUAD EXCLUSIVE OR 15
30026622 INTEGRATED CIRCUIT, TC4069 HEX INVERTER 15
30026623 INTEGRATED CIRCUIT, CD4011QUAD 2 INPUT NAND 15
30026624 INTEGRATED CIRCUIT, L272 MOTOR DRIVER 15
30026625 INTEGRATED CIRCUIT, MPM3002 MOTOR DRV. 15
30026626 TRANSISTOR, BUZ10, MOSFET 15
30026627 RELAY, ESA00112, 12 VOLT COIL 15
30026628 INTEGRATED CIRCUIT, OPTO-ISOLATOR, TLP521-4 7
30026631 INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7808 7
30026633 CONNECTOR, 40 POLE 11
30026634 CONNECTOR, 26 POLE 11
30026640 INTEGRATED CIRCUIT, DISPLAY DRIVER, 5450 7
30026641 INTEGRATED CIRCUIT, DUAL D FLIP-FLOP, 74HC74 7
30026663 INTEGRATED CIRCUIT, TIMEKEEPING RAM, DALLAS DS1643 7
30026664 MULTIFUSE, R-050 15
30026665 MULTIFUSE, R-135 15
30026666 MULTIFUSE, R-250 15
30026669 INTEGRATED CIRCUIT, 74HC11 7
30026670 INTEGRATED CIRCUIT, 74HCO00 7
30026677 FUSE, T315mA, 5 x 20 mm 15
30026681 RIBBON CABLE, 10 WAY, PCB 502 TO PCB 404 5
30026682 VARISTOR, SIEMENS, S14K275 39
30026687 ENCODER, ABSOLUTE, WITH 90° CONNECTOR 5
30026688 FUSE, T3.15 AMP, 5 x 20 mm 7
30026689 FUSE, T1IAMP, 5 x 20 mm 15
30026694 TRIMMER, VERTICAL, 500R 41
30026695 PCB, TRIMMER FC7/7B, INCLUDING CABLE & CONNECTOR 41
30026696 MOTOR, 12 VOLT, WITH GEARBOX 23,29
30026697 EPROM, P1.4 VAR 1, ENGLISH/GERMAN/ITALIAN/FRENCH 7
30026698 EPROM, P1.4 VAR 2, ENGLISH/SPANISH/PORTUGUESE/SWEDISH 7
30026699 EPROM, P1.4 VAR 3, ENGLISH/NORWEGIAN 7
30026700 EPROM, S1.4 VAR 1, ENGLISH/SWEDISH 7

Please order by Part Number

MARCH 1995 Page IP 48

© KODAK LIMITED



PartsList ALPHABETIC LISTING

IP 3420

DESCRIPTION

ACTUATOR, MAGAZINE CONTROL
ADJUSTER, CAM MOTOR CLUTCH

BALL BEARING, 1/8" DIAMETER
BEARING, 15x 35x 11

BEARING, ROLLER, 10 x 26 x 8
BEARING, ROLLER, 6 x 19 x 6
BLOCK, CASSETTE SUCKER BAR
BRACKET, CASSETTE SUCKER BAR
BRACKET, MAGAZINE ENCODER
BRACKET, MAGAZINE SUCKER BAR
BRACKET, MAIN CIRCUIT BREAKER
BRIDGE, 25 AMP

BUSH, CARRIAGE CONTROL

C

CAM, CASSETTE OPENING

CASSETTE LID STOP ASSEMBLY COMPLETE
CASSETTE SUCKER BAR, COMPLETE ASSEMBLY
CATCH, LOWER MAGAZINE CARRIAGE
CHAIN, DUPLEX, ASSEMBLY

CHAIN, SINGLE, 8 x 3 ASSEMBLY

CHAIN, SINGLE, CAM MOTOR DRIVE
CIRCLIP

CIRCLIP, E 10

CIRCLIP, | 26

CIRCUIT BREAKER, 10 AMP

CLAMP, PIPE

CLUTCH ASSEMBLY, CAM MOTOR
COLLAR, CASSETTE SUCKER BAR
COMPRESSOR ASSY., 24 VOLT
CONNECTOR, 26 POLE

CONNECTOR, 40 POLE

CONNECTOR, 5/3 mm TUBE TO 1/8" BSP
CONNECTOR BLOCK (ORDER BY UNIT)
CONNECTOR, CASSETTE SUCKER BAR
CONNECTOR, MALE, THREE PIN
CONNECTOR, SUCKER

COVER PLATE, MAIN CIRCUIT BREAKER
CUSTOMER KEYPAD

PART NO.

30026380
30026365

30015587
30025132
30015511
30015502
30026396
30026397
30026381
30026386
30026351
30025525
30026375

30024122
30026431
30026403
30023176
30025243
30025134
30025244
30025242
30015526
30015529
30025256
30025254
30026363
30026401
30025245
30026634
30026633
30015591
30026601
30026402
30025612
30026393
30026407
30026408

PAGE

31
33

33
35
29
31
27
27
31
25
39
15
31

35

17

27

31

31

29

35
23,29,33
25,29
29

39

27

33

27

19

11

11

43
37,39
27

11

25

39
541

Please order by Part Number

MARCH 1995 Page IP 49

© KODAK LIMITED



Parts List ALPHABETIC LISTING IP 3420
DESCRIPTION PART NO. PAGE
DIODE, 1N4007 30025522 15
DIODE, 1N4148 30025581 11
DISPLAY, FIP 40XL 30025502 9
E” CLIP, 3 mm 30025267 17
ELECTRICAL BOX 30026350 39
EMI FILTER, ARCTRONICS 30026616 39
ENCODER, ABSOLUTE, WITH 90° CONNECTOR 30026687 5
EPROM, P1.4 VAR 1, ENGLISH/GERMAN/ITALIAN/FRENCH 30026697 7
EPROM, P1.4 VAR 2, ENGLISH/SPANISH/PORTUGUESE/SWEDISH 30026698 7
EPROM, P1.4 VAR 3, ENGLISH/NORWEGIAN 30026699 7
EPROM, S1.4 VAR 1, ENGLISH/SWEDISH 30026700 7
FASTON, 6.3 mm 30015697 39
FLANGE 30024117 35
FLANGE, CARRIAGE CONTROL 30026372 29
FUSEHOLDER, PCB TYPE 30025591 7
FUSE, T10AMP, 5 x 20 mm 30025648 15
FUSE, TIAMP, 5 x 20 mm 30026689 15
FUSE, T3.15 AMP, 5 x 20 mm 30026688 7
FUSE, T315mA, 5 x 20 mm 30026677 15
FUSE, TAAMP, 5 x 20 mm 30025645 15
GEAR, MAGAZINE ENCODER 30026378 31
GEAR, MAGAZINE ENCODER, LARGE 30026377 31
GUIDE, SIZE 24 x 30 30026427 17
GUIDE, SIZES8x 10 & 18 x 24 30026426 17
HINGE, CASSETTE SUCKER BAR 30025249 27
HUB, CAM MOTOR 30026364 33
HUB, CONVEYOR BELT MOTOR 30026357 23

Please order by Part Number

MARCH 1995

Page IP 50

© KODAK LIMITED



PartsList ALPHABETIC LISTING

IP 3420

DESCRIPTION

INSULATION STRIP, TRANSFORMER

INTEGRATED CIRCUIT, 74HCO00

INTEGRATED CIRCUIT, 74HC11
INTEGRATED CIRCUIT, BUFFER, 74HC240
INTEGRATED CIRCUIT, BUFFER, 74HC273
INTEGRATED CIRCUIT, BUFFER, 74HC373
INTEGRATED CIRCUIT, BUFFER, 74LS244
INTEGRATED CIRCUIT, CD4011QUAD 2 INPUT NAND
INTEGRATED CIRCUIT, CD4070 QUAD EXCLUSIVE OR
INTEGRATED CIRCUIT, DISPLAY DRIVER, 5450
INTEGRATED CIRCUIT, DUAL D FLIP-FLOP, 74HC74
INTEGRATED CIRCUIT, HEF4502 STROBED HEX INV.
INTEGRATED CIRCUIT, INVERTER, 74HC14
INTEGRATED CIRCUIT, L272 MOTOR DRIVER
INTEGRATED CIRCUIT, MICROPROCESSOR, 78C10
INTEGRATED CIRCUIT, MPM3002 MOTOR DRV.
INTEGRATED CIRCUIT, MULTIPLEXER, 74HC138
INTEGRATED CIRCUIT, MULTIPLEXER, 74HC139
INTEGRATED CIRCUIT, NE555 TIMER

INTEGRATED CIRCUIT, OPTO-ISOLATOR, TLP521-4
INTEGRATED CIRCUIT, QUAD-OR, 74HC32
INTEGRATED CIRCUIT, RESET GENERATOR, MAX695
INTEGRATED CIRCUIT, RS232

INTEGRATED CIRCUIT, TC4069 HEX INVERTER
INTEGRATED CIRCUIT, TIMEKEEPING RAM, DALLAS DS1643
INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7805
INTEGRATED CIRCUIT, VOLTAGE REGULATOR, 7808

K

KEY, 5 x5 x40 mm
KEY, WOODRUFF, 3 x 3.7

LABEL, H.P.

LABEL, LIVE, NEUTRAL & GROUND
LABEL, MAIN CIRCUIT BREAKER
LABEL, VOLTAGE

LED DISPLAY, GREEN

LED DISPLAY, ORANGE

LED DISPLAY, RED

LED, RED

LEVER, CARRIAGE CONTROL

PART NO.

30026411
30026670
30026669
30025515
30025514
30025508
30025592
30026623
30026621
30026640
30026641
30026620
30025517
30026624
30025505
30026625
30025509
30025510
30026619
30026628
30025513
30026618
30025673
30026622
30026663
30025523
30026631

30025122
30025240

30026415
30020174
30026409
30026414
30025615
30025614
30025613
30025575
30026367

PAGE

NE R NNNNNN®
oo ~

=~
ol

9,11

35
23,29,33

37
39
41
37
13
13
13
11
31

Please order by Part Number

MARCH 1995 Page IP 51

© KODAK LIMITED



PartsList ALPHABETIC LISTING

IP 3420

DESCRIPTION

LEVER, CASSETTE SUCKER BAR

LINK, ACTUATOR ATTACHMENT

LINK, CONNECTING, ASSEMBLY

LINK, CONNECTING, COMPLETE

LINK, CONNECTING, DUPLEX, COMPLETE
LINK, OFFSET, DUPLEX

MAGAZINE SUCKER BAR

MAGAZINE SUCKER BAR ASSEMBLY
MOISTURE FILTER (COMPLETE)
MOTOR, 12 VOLT, WITH GEARBOX
MOTOR, CAM, COMPLETE
MOUNTING, ANTI-VIBRATION, 15 mm
MULTIFUSE, R-050

MULTIFUSE, R-135

MULTIFUSE, R-250

NUT, AUTOLOCK, M3
NUT, M3
NUT, M4

NUT, NYLOCK, M4

NUT, NYLOCK, M5

NUT, SELF-LOCKING, M4
NUT, SHOULDER, M4
NUT, THIN, M3

"O" RING, MOISTURE FILTER
"O” RING SEAL, MAGAZINE SUCKER BAR

P

PCB 207, DRIVER BOARD

PCB 401, CPU

PCB 403, ESR KEYPAD AND PHOTOCELLS
PCB 404, INDICATOR LAMPS

PCB 502, DISPLAY

PCB, TRIMMER FC7/7B, INCLUDING CABLE & CONNECTOR
PHOTOCELL, FC7B

PHOTOCELL, FC7B, COMPLETE ASSEMBLY
PHOTOCELL, FC15 ONLY

PILLAR, M4 x 40

PIN, BEARING

PART NO.

30026395
30026382
30015508
30015508
30025158
30025160

30026385
30026387
30026440
30026696
30025250
30025821
30026664
30026665
30026666

30025120
30015563
30015564

30015633
30015648
30025153
30025852
30025168

30025270
30015588

30026608
30026607
30026609
30026611
30026610
30026695
30026435
30026437
30025898
30015680
30023105

PAGE

27
31
29
35
31
31

25
25
43
23,29
33
19,21
15
15
15

27

27,39
19,21,23,25,27,
29,33,37,39,43
19,31

27

33

19

27

43
25,27

Please order by Part Number

MARCH 1995 Page IP 52

© KODAK LIMITED



Parts List ALPHABETIC LISTING IP 3420
DESCRIPTION PART NO. PAGE
PIN, CASSETTE LID STOP 30026430 17
PLATE 30026352 39
PLATE, CARRIAGE CONTROL 30026376 31
PLATE, CARRIAGE CONTROL 30026373 29
PLATE, THREADED, PHOTOCELL MOUNTING 30026209 41
POTENTIOMETER, MAGAZINE ENCODER, 10K + 2% 30025248 531
POTENTIOMETER, MULTI-TURN. 100R 30025655 11
PROTECTION, MAIN CIRCUIT BREAKER 30026354 39
PUSH-BUTTON 30025574 11

R
RELAY, ESA00112, 12 VOLT COIL 30026627 15
RELAY, GZ10, 12 VOLT COIL 30025541 15
RELAY, LY2, 12 VOLT COIL 30025544 15
REPAIR KIT, VACUUM PUMP 30015605 21
RESISTOR, 1/2 WATT, 100R 30025580 11
RESISTOR, 1/4 WATT, 270R 30025571 11
RESISTOR, 1/4 WATT, 330R 30025563 13
RESISTOR, 1/4 WATT, 33R 30025616 13
RIBBON CABLE, 10 WAY, PCB 502 TO PCB 404 30026681 5
RIBBON CABLE, 26 WAY, PCB 403 TO PCB 401 30026613 5
RIBBON CABLE, 26 WAY, PCB 502 TO PCB 401 30026614 5
RIBBON CABLE, 40 WAY, PCB 403 TO PCB 401 30026612 5
RIVET, 4 mm 30025264 31

S
SCREW, COUNTERSUNK, 6 UNC x 1/4" 30015625 39
SCREW, COUNTERSUNK, M4 x 8 30025116 21
SCREW, CROSS HEADED, COUNTERSUNK, M3 x 6 30015556 27
SCREW, CROSS-HEADED, COUNTERSUNK, M3 x 12 30015558 41
SCREW, CROSS-HEADED, COUNTERSUNK, M4 x 10 30015561 23,29,31,43
SCREW, CROSS HEADED, COUNTERSUNK, M4 x 12 30015562 37
SCREW, CROSS HEADED, COUNTERSUNK, M4 x 16 30015684 19
SCREW, CROSS HEADED, COUNTERSUNK, M4 x 6 30015560 19
SCREW, CROSS HEADED, M3 x 10 30015550 27
SCREW, CROSS-HEADED, M3 x 12 30015551 39
SCREW, CROSS-HEADED, M3 x 6 30015548 17,39
SCREW, CROSS HEADED, M4 x 8, NYLON 30015580 27
SCREW, GRUB, FLAT TIP, M3 x 4 30025121 27
SCREW, GRUB, FLAT TIP, M4 x 10 30015619 31
SCREW, GRUB, FLAT TIP, M4 x 30 30025253 33
SCREW, GRUB, FLAT TIP, M4 x 4 30015573 31,33
SCREW, GRUB, FLAT TIP, M5 x 10 30025837 23,29
SCREW, GRUB, FLAT TIP, M5 x5 30015574 25,27
SCREW, GRUB, FLAT TIP, M6 x 10 30015577 35
SCREW, HEX-HEADED, M3 x 10 30015693 17

Please order by Part Number

MARCH 1995 Page IP 53

© KODAK LIMITED



PartsList ALPHABETIC LISTING

IP 3420

DESCRIPTION

SCREW, HEX-HEADED, M3 x 4.5

SCREW, HEX-HEADED, M3 x 6

SCREW, HEX-HEADED, M3 x 6

SCREW, HEX-HEADED, M3 x 8

SCREW, HEX-HEADED, M4 x 10

SCREW, HEX-HEADED, M4 x 16

SCREW, HEX-HEADED, M4 x 8

SCREW, HEX-HEADED, M5 x 10

SCREW, HEX-HEADED, M5 x 20

SCREW, HEX-HEADED, M6 x 10

SCREW, HEX-HEADED, M6 x 12

SCREW, SOCKET HEADED, M3 x 12
SCREW, SOCKET HEADED, M4 x 14
SCREW, SOCKET HEADED, M5 x 16
SCREW, SOCKET HEADED, M6 x 10
SEPARATOR, CONNECTOR BLOCK (ORDER BY UNIT)
SLIDE SWITCH

SPIGOT, SUCKER

SPIGOT, SUCKER

SPIGOT, SUCKER

SPRING, CARRIAGE CONTROL

SPRING, CASSETTE LID STOP

SPRING, COIL, CASSETTE SUCKER BAR
SPRING, LEAF, CASSETTE SUCKER BAR
SPRING, TORSION, CASSETTE SUCKER BAR
SPROCKET ASSEMBLY, CAM MOTOR
SPROCKET, CAMSHAFT

SPROCKET, CARRIAGE AND BELT MOTORS
SPROCKET, MAGAZINE CARRIAGE DRIVE
SPROCKET, MAGAZINE CARRIAGE DRIVE
SPROCKET, MAGAZINE ENCODER DRIVE
STOP, CARRIAGE CONTROL

SUCKER BAR, 18 x 24, CASSETTE
SUCKER BAR, 24 x 30, CASSETTE
SUCKER, WITH “O” RING

SUCKER, WITHOUT “O” RING

SUPPORT, CAM MOTOR

SUPPORT, CARRIAGE MOTOR

SUPPORT, CASSETTE LID STOP
SUPPORT, CASSETTE SUCKER BAR
SUPPORT, COMPRESSOR MOTOR
SUPPORT, CONVEYOR BELT MOTOR
SUPPORT, FC7B

SUPPORT, MAIN CIRCUIT BREAKER
SUPPORT, PHOTOCELL FC15 ONLY
SUPPORT, PRESSURE REGULATOR
SUPPORT, SENSOR FC7B

SUPPORT, VACUUM PUMP
SWITCH, LID INTERLOCK

PART NO.

30025105
30015611
30025811
30015682
30015537
30015539
30015536
30015541
30025111
30015544
30025148
30025265
30025268
30025103
30015533
30026602
30025654
30026392
30026391
30026390
30026369
30026428
30026400
30026398
30026399
30026362
30026355
30026356
30023165
30023127
30023132
30026374
30026388
30026389
30012390
30012389
30026359
30026360
30026425
30026394
30026366
30026361
30026434
30026353
30026269
30026420
30026436
30025247
30015847

PAGE

27

27

27

39
23,29,31,39
29
25,27,29
23,29
35
23,29,33
33

27

31

27

35
37,39
11

27
25,27
25,27
31

17

27

27

27

33

35
23,29
31

29

31

29

27

27

25
25,27
33

29

17

27

19

23

41

39

41

43

41

21

39

Please order by Part Number

MARCH 1995 Page IP 54

© KODAK LIMITED



PartsList ALPHABETIC LISTING IP 3420
DESCRIPTION PART NO. PAGE

T
TOOTH, CARRIAGE CONTROL 30026371 29
TRANSFORMER 30026600 37
TRANSISTOR, BUZ10, MOSFET 30026626 15
TRANSISTOR. NPN, BC547 30025520 7,13,15
TRIMMER, VERTICAL, 500R 30026694 41
TUBE, FLEXIBLE, 5 x 3 mm (ORDER BY METRE) 30015589 25

\/
VACUUM PUMP, 12 VOLT 30025246 21
VARISTOR, SIEMENS, S14K275 30026682 39

W
WASHER, CASSETTE LID SPRING RETAINING 30026433 17
WASHER, FLAT, M3 30015568 17,27,39
WASHER, FLAT, M4 30015569 23,25,27,29,31,39
WASHER, FLAT, M5 30015570 23,27,29
WASHER, FLAT, M6 30015571 33
WASHER, LARGE, M5 x 14 DIAMETER 30015626 37
WASHER, M4 INTERNAL, M12 EXTERNAL 30025818 19
WASHER, MAGAZINE ENCODER 30026379 31
WASHER, NYLON, 10x 16 x 1.5 30015581 33
WASHER, RUBBER 30026193 19
WASHER, SPRING, PRE-LOADING 30015518 33
WASHER, STAR, DISHED 30025140 37
WASHER, TOOTHED, M4 30015669 21,37
WIRE, GROUND, DOUBLE 30025884 29
WIRE, GROUND, SINGLE 30025883 33

Rev. Date PCN No. Pub.No. Affected Pages Description
January 95 1 30080xxxx |23,29,33,44,48 Part number changes for motors.

Please order by Part Number

MARCH 1995 Page IP 55

© KODAK LIMITED



( HEALTH SCIENCES DIVISION
4@ |

© Kodak Ltd., Customer Equipment Services Division, Swallowdale Lane, Hemel Hempstead, Hertfordshire, England.



	Library
	Manual Contents

